



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000022555

Issued to :

WINDFAST LTD

KHANSRANO 502/1, 531-534

VILLAGE AKKANWALI BADDI

TEHSIL NALAGARH DISTT. SOLAN (H.P)

SOLAN - 173205, HIMACHAL PRADESH

Kind Attn: RAMESHWAR SINGH, PRODUCTION MANAGER

Sample Particulars :

One sample described as " D-12/3000 gsm white colour PP bubble guard sheet, size 1830 X 1220 mm " was received

J.O.No. 608-141-1025

Reg.No. 1153938

Date 05-09-2006

GC-01 (REV.01)

Your Ref.No. 00135

Date 10.08.2006

TEST RESULTS

S.No	Test	Results	Protocol adopted
1.	Tensile strength, MPa	8.0	As per guidelines of ASTM D 638-94
2.	Modulus of elasticity, MPa	97.0	As per guidelines of ASTM D 638-94
3.	Durometer Hardness, Shore D	55	As per guidelines of ASTM D 2240-05
4.	Water resistance Test (After 72 hours in boiling water)	No effect	As per the method provided by the party

D.O.C. 22-06-2006

D.O.C. 04-09-2006

AUTHORIZED SIGNATORY
EMPLOYEE CODE 635A